
T OYO TA                TACOMA                2005                 BULL BAR/SKID PLATE
PART NUMBER: 00016-35800                                                                       

                                                                                           
                                                                                                                                                

 1
 2

1
2
 

BULL BAR ASSEMBLY
BRACKET, PASS & DRVR

 3                   2                 PLASTIC PLUG

11                  2                 3/8 FLAT WASHER, LARGE O.D.

 7                   8                 3/8 FLAT WASHER,BLK

 

 5                   2                 3/8-16 X 4.50 HEX BOLT

13                  2                 3/8-16 HEX NUT

 9                   4                 3/8 HEX NUT,BLK

 4                   4                 SPACER WASHER                                

12                  2                 3/8 LOCK WASHER

 8                   4                 3/8 LOCK WASHER,BLK

 

9/16 SOCKET
9/16 WRENCH
17MM SOCKET
14MM DEEP SOCKET
RATCHET

TORQUE WRENCH
5/32 HEX WRENCH
FLAT TIP SCREWDRIVER

PAGE 1 OF 2 

 6                   4                 3/8-16 X 1.25 HEX BOLT,BLK

10                  2                 3/8 FLAT WASHER

Code: SB1

cvjcram
Document # 2757                                                                                                               REVISION B 10/7/04

cvjcram
R E V I S I O N    B

cvjcram
R E V I S I O N A



T  OY O T A                T ACOMA                2005                 B U L L  B AR /SK I D P L AT E

ST E P  1. R emove the contents from box and check for damage.  Verify all parts are present.  R ead instructions 
completely before beginning.

ST E P 2. Determine passenger and driver brackets f rom underneath vehicle, 
L ocate the two studs that hold the bumper support to the frame.  R emove the nuts and install 
mount bracket onto the studs and replace factory nuts.  I nsert the 3/8-16 x 4.50”  bolt through the frame and 
into the mount bracket.  Secure with 3/8”  fasteners as shown.  T orque to 20 ft. lbs. SE E  F I GU R E  1.

ST E P 3. Attach B ull B ar to brackets using 3/8” fasteners as shown.  L evel and adjust B ull B ar as desired. See Figure 1 
Torque 3/8” fasteners and 10mm bumper nuts to 35 F T.L B S.

1212

88

66

1313

 41

77

101055

INSTALLATION VIEW OF DRIVER SIDE, PASSENGER SIDE OPPOSITE.INSTALLATION VIEW OF DRIVER SIDE, PASSENGER SIDE OPPOSITE.

FACTORY 10MM NUTSFACTORY 10MM NUTS

FRAMEFRAME

FIGURE 1FIGURE 2

PAGE 2 OF 2 

cvjcram


cvjcram


cvjcram
11

cvjcram
11

cvjcram
2

cvjcram
7

cvjcram
1

cvjcram
3

cvjcram
9

cvjcram


cvjcram
FIGURE 1

cvjcram
Gap between bumper and bull bar should be roughly 1" with tag mounting holes visable

cvjcram
Gap between bumper and bull bar should be 

roughly 1" with tag mounting holes visable

cvjcram


cvjcram


cvjcram


cvjcram



	Page 1
	Page 2



